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2.7.Radiated Spurious Emissions

2.7.1. Requirement

According to FCC section 2.1051, the power of any emission outside of the authorized operating
frequency ranges must be attenuated below the transmitting power (P) by a factor of at least
43+10*log(P)dB. This calculated to be -13dBm.

Additional requirement for LTE Band 7, 38, 41

The power of any emission outside of the authorized operating frequency ranges must be
attenuated below the transmitting power (P) by a factor of at least 55 + 10 log(P) dB. This
calculated to be -25dBm.

Additional requirement for Band 13

For operations in the 746-758 MHz, 775-788 MHz, and 805-806 MHz bands, emissions in the band
1559-1610 MHz shall be limited to =70 dBW/MHz equivalent isotropically radiated power (E.|.R.P.)
for wideband signals, and —-80 dBW E.I.R.P. for discrete emissions of less than 700 Hz bandwidth.
This calculated to be -40dBm.

2.7.2. Test Description

Test Antenna+

|
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Receivere —{ Preamplifier«

(For the test frequency from 30MHz to1GHz)
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Simulator- Receiverv H Preamplifier.

(For the test frequency above 1GHz)

The EUT is located in a 3m Full-Anechoic Chamber, the cable loss, air loss and so on of the site as
factors are pre-calibrated using the "Substitution" method, and calculated to correct the reading.

A call is established between the EUT and the SS via a Common Antenna. The EUT is
commanded by the SS to operate at the maximum and minimum output power, and only the test
result of the maximum output power was recorded.

In the frequency range above 30MHz, Bi-Log Test Antenna (30MHz to 1GHz) and Horn Test
Antenna (above 1GHz) are used. Test Antenna is 3m away from the EUT. Test Antenna height is
varied from 1m to 4m above the ground and the Turn Table is actuated to turn from 0° to 360°to
determine the maximum value of the radiated power. The emission levels at both horizontal and
vertical polarizations should be tested. The Filters consists of Notch Filters and High Pass Filter.

Note: When doing measurements above 1GHz, the EUT has been within the 3dB cone width of
the horn antenna during horizontal antenna.

2.7.3. Test Procedure

KDB 971168 D01v03 Section 5.8 and ANSI/TIA-603-E-2016.

For measurements below 1 GHz the resolution bandwidth is set to 100 kHz for peak detection
measurements.

For measurements above 1GHz (exclude 1559-1610 MHz) the resolution bandwidth is set to 1MHz,
the video band width is set to 3MHz for peak measurements.
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2.7.4. Test Result

REPORT No.: SZ24040284W06

The measurement frequency range is from 30MHz to the 10th harmonic of the fundamental
frequency. The Turn Table is actuated to turn from 0° to 360°, and both horizontal and vertical
polarizations of the Test Antenna are used to find the maximum radiated power. The lowest,
middle and highest channels are tested to verify the out of band emissions.
The substitution corrections are obtained as described below:
Asugst = PsussT Tx - PsussT Rx - LsussT casLes + GsussT TX ANT
Arot = LcasLes + AsussT
Where Asusst is the final substitution correction including receive antenna gain.

Psusst 1x is signal generator level,

PsussT Rrx is receiver level,

LsussT casLEes is cable losses including TX cable,

GsussT Tx_aNT IS substitution antenna gain.

Aror is total correction factor including cable loss and substitution correction
During the test, the data of Aror was added in the test spectrum analyze, so spectrum analyze
reading is the final values which contain the data of Aror.
Note1: The power of the EUT transmitting frequency should be ignored.
Note2: All Spurious Emission tests were performed in X, Y, Z axis direction. And only the worst
axis test condition was recorded in this test report.
Note3: All bandwidth and modulation were considered and evaluated respectively by performing
full test for each band, only the worst cases (Max Bandwidth and QPSK mode) were recorded in
this test report.
Note 4: N/A means the frequency is the basic frequency or the base station frequency, they are no
need to verdict.
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ANT 0
LTE Band 2, 20MHz BW, Low Channel, QPSK
No. Fre.(MHz) PK (dBm) Limit (dBm) Antenna Verdict
1 104.690 -68.36 -13.00 Horizontal PASS
2 1942.457 -26.61 -13.00 Horizontal N/A
3 3132.097 -54.57 -13.00 Horizontal PASS
4 4675177 -48.68 -13.00 Horizontal PASS
5 6501.109 -45.49 -13.00 Horizontal PASS
6 11774.468 -37.90 -13.00 Horizontal PASS
No. Fre.(MHz) PK (dBm) Limit (dBm) Antenna Verdict
1 107.600 -69.77 -13.00 Vertical PASS
2 1945.658 -39.57 -13.00 Vertical N/A
3 3120.895 -54.02 -13.00 Vertical PASS
4 4747.991 -48.66 -13.00 Vertical PASS
5 7360.866 -44.20 -13.00 Vertical PASS
6 13471.577 -38.18 -13.00 Vertical PASS
MORLAB Lt Biding . reiang Seience Pak. No LongChang Rosd, e oTsEateRRes  Tew ob RIS
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LTE Band 2, 20MHz BW, Mid Channel, QPSK

No. Fre.(MHz) PK (dBm) Limit (dBm) Antenna Verdict
1 81.410 -69.04 -13.00 Horizontal PASS
2 1963.585 -25.89 -13.00 Horizontal N/A
3 3126.496 -54.97 -13.00 Horizontal PASS
4 4663.975 -48.20 -13.00 Horizontal PASS
5 9816.912 -38.53 -13.00 Horizontal PASS
6 16008.838 -37.67 -13.00 Horizontal PASS

No. Fre.(MHz) PK (dBm) Limit (dBm) Antenna Verdict
1 104.690 -69.19 -13.00 Vertical PASS
2 1957.823 -38.39 -13.00 Vertical N/A
3 3126.496 -54.68 -13.00 Vertical PASS
4 4742.390 -47.69 -13.00 Vertical PASS
5 7425.277 -44.07 -13.00 Vertical PASS
6 11771.668 -38.98 -13.00 Vertical PASS
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LTE Band 2, 20MHz BW, High Channel, QPSK

No. Fre.(MHz) PK (dBm) Limit (dBm) Antenna Verdict
1 85.290 -67.10 -13.00 Horizontal PASS
2 1973.830 -28.26 -13.00 Horizontal N/A
3 3132.097 -53.55 -13.00 Horizontal PASS
4 4742.390 -48.18 -13.00 Horizontal PASS
5 7848.154 -44.24 -13.00 Horizontal PASS
6 13482.779 -38.84 -13.00 Horizontal PASS

2| I

No. Fre.(MHz) PK (dBm) Limit (dBm) Antenna Verdict
1 74.620 -69.95 -13.00 Vertical PASS
2 1985.354 -41.48 -13.00 Vertical N/A
3 3123.695 -54.71 -13.00 Vertical PASS
4 4739.589 -48.26 -13.00 Vertical PASS
5 7380.469 -43.70 -13.00 Vertical PASS
6 13488.380 -37.97 -13.00 Vertical PASS
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LTE Band 4, 20MHz BW, Low Channel, QPSK

No. Fre.(MHz) PK (dBm) Limit (dBm) Antenna Verdict
1 86.260 -69.49 -13.00 Horizontal PASS
2 1692.757 -38.68 -13.00 Horizontal N/A
3 2128.131 -31.06 -13.00 Horizontal N/A
4 4675177 -48.56 -13.00 Horizontal PASS
5 7836.952 -44 .44 -13.00 Horizontal PASS
6 13507.983 -38.80 -13.00 Horizontal PASS

No. Fre.(MHz) PK (dBm) Limit (dBm) Antenna Verdict
1 97.900 -69.40 -13.00 Vertical PASS
2 1692.757 -40.47 -13.00 Vertical N/A
3 2117.247 -36.84 -13.00 Vertical N/A
4 3137.698 -55.33 -13.00 Vertical PASS
5 7332.861 -43.72 -13.00 Vertical PASS
6 13496.781 -37.63 -13.00 Vertical PASS
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LTE Band 4, 20MHz BW, Mid Channel, QPSK
E f\m.qr\.,rwl‘vwmxdﬂm
No. Fre.(MHz) PK (dBm) Limit (dBm) Antenna Verdict
1 73.650 -70.12 -13.00 Horizontal PASS
2 2133.253 -31.15 -13.00 Horizontal N/A
3 3129.296 -52.95 -13.00 Horizontal PASS
4 4666.776 -48.48 -13.00 Horizontal PASS
5 7318.858 -43.57 -13.00 Horizontal PASS
6 13479.978 -38.41 -13.00 Horizontal PASS
No. Fre.(MHz) PK (dBm) Limit (dBm) Antenna Verdict
1 75.590 -67.84 -13.00 Vertical PASS
2 2128.131 -35.97 -13.00 Vertical N/A
3 3129.296 -53.67 -13.00 Vertical PASS
4 5098.054 -48.86 -13.00 Vertical PASS
5 7332.861 -44.43 -13.00 Vertical PASS
6 12401.782 -38.50 -13.00 Vertical PASS
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Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China

Http://www.morlab.cn

E-mail: service@morlab.cn

Page 334 of 414

7 "

1 -~ =



¥ /ORLAB]

-

REPORT No.: SZ24040284W06

LTE Band 4, 20MHz BW, High Channel, QPSK

No. Fre.(MHz) PK (dBm) Limit (dBm) Antenna Verdict
1 104.690 -67.69 -13.00 Horizontal PASS
2 2137.095 -31.73 -13.00 Horizontal N/A
3 3129.296 -54.04 -13.00 Horizontal PASS
4 4750.791 -47.85 -13.00 Horizontal PASS
5 7358.065 -43.63 -13.00 Horizontal PASS
6 13482.779 -38.31 -13.00 Horizontal PASS

No. Fre.(MHz) PK (dBm) Limit (dBm) Antenna Verdict
1 111.480 -67.91 -13.00 Vertical PASS
2 2149.260 -37.21 -13.00 Vertical N/A
3 3123.695 -54.23 -13.00 Vertical PASS
4 4742.390 -48.28 -13.00 Vertical PASS
5 7318.858 -43.53 -13.00 Vertical PASS
6 13589.198 -38.21 -13.00 Vertical PASS
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LTE Band 5, 10MHz BW, Low Channel, QPSK
No. Fre.(MHz) PK (dBm) Limit (dBm) Antenna Verdict
1 828.310 -58.21 -13.00 Horizontal N/A
2 876.810 -44.66 -13.00 Horizontal N/A
3 1774.710 -42.73 -13.00 Horizontal PASS
4 3126.050 -54.08 -13.00 Horizontal PASS
5 4735.579 -47.56 -13.00 Horizontal PASS
6 9831.806 -38.49 -13.00 Horizontal PASS
N it
No. Fre.(MHz) PK (dBm) Limit (dBm) Antenna Verdict
1 828.310 -56.30 -13.00 Vertical N/A
2 877.780 -57.07 -13.00 Vertical N/A
3 1514.126 -41.84 -13.00 Vertical PASS
4 3133.433 -54.27 -13.00 Vertical PASS
5 4746.654 -48.20 -13.00 Vertical PASS
6 10990.962 -37.75 -13.00 Vertical PASS
Shenzhen Morlab Communications Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
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LTE Band 5, 10MHz BW, Mid Channel, QPSK

No. Fre.(MHz) PK (dBm) Limit (dBm) Antenna Verdict
1 838.980 -57.72 -13.00 Horizontal N/A
2 884.570 -43.25 -13.00 Horizontal N/A
3 1542.297 -42.62 -13.00 Horizontal PASS
4 4674.668 -48.90 -13.00 Horizontal PASS
5 7268.003 -44 .63 -13.00 Horizontal PASS
6 10972.504 -38.87 -13.00 Horizontal PASS

No. Fre.(MHz) PK (dBm) Limit (dBm) Antenna Verdict
1 833.160 -57.49 -13.00 Vertical N/A
2 884.570 -55.56 -13.00 Vertical N/A
3 2304.842 -38.77 -13.00 Vertical PASS
4 3126.050 -54.47 -13.00 Vertical PASS
5 5095.508 -48.18 -13.00 Vertical PASS
6 11000.191 -38.03 -13.00 Vertical PASS
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LTE Band 5, 10MHz BW, High Channel, QPSK

No. Fre.(MHz) PK (dBm) Limit (dBm) Antenna Verdict
1 842.860 -55.75 -13.00 Horizontal N/A
2 885.540 -42.65 -13.00 Horizontal N/A
3 1514.766 -41.50 -13.00 Horizontal PASS
4 3144.508 -54.26 -13.00 Horizontal PASS
5 4737.425 -48.40 -13.00 Horizontal PASS
6 9763.512 -38.80 -13.00 Horizontal PASS

No. Fre.(MHz) PK (dBm) Limit (dBm) Antenna Verdict
1 842.860 -58.63 -13.00 Vertical N/A
2 891.360 -53.61 -13.00 Vertical N/A
3 1785.594 -43.38 -13.00 Vertical PASS
4 3126.050 -54.71 -13.00 Vertical PASS
5 4741.117 -48.24 -13.00 Vertical PASS
6 10319.094 -39.07 -13.00 Vertical PASS
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LTE Band 7, 20MHz BW, Low Channel, QPSK

No. Fre.(MHz) PK (dBm) Limit (dBm) Antenna Verdict
1 80.440 -67.73 -25.00 Horizontal PASS
2 2486.034 -26.70 -25.00 Horizontal N/A
3 3126.496 -55.62 -25.00 Horizontal PASS
4 4736.789 -47.17 -25.00 Horizontal PASS
5 8077.796 -44 .45 -25.00 Horizontal PASS
6 13591.999 -39.47 -25.00 Horizontal PASS

No. Fre.(MHz) PK (dBm) Limit (dBm) Antenna Verdict
1 74.620 -68.97 -25.00 Vertical PASS
2 2487.315 -38.78 -25.00 Vertical N/A
3 3123.695 -54.69 -25.00 Vertical PASS
4 4739.589 -47.89 -25.00 Vertical PASS
5 7374.868 -42.70 -25.00 Vertical PASS
6 13530.387 -38.84 -25.00 Vertical PASS
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LTE Band 7, 20MHz BW, Mid Channel, QPSK
No. Fre.(MHz) PK (dBm) Limit (dBm) Antenna Verdict
1 80.440 -69.22 -25.00 Horizontal PASS
2 2297.799 -39.25 -25.00 Horizontal PASS
3 3927.441 -52.00 -25.00 Horizontal PASS
4 4739.589 -46.62 -25.00 Horizontal PASS
5 8018.985 -44.84 -25.00 Horizontal PASS
6 12401.782 -39.17 -25.00 Horizontal PASS
i
No. Fre.(MHz) PK (dBm) Limit (dBm) Antenna Verdict
1 93.050 -68.57 -25.00 Vertical PASS
2 2267.707 -39.68 -25.00 Vertical PASS
3 3120.895 -55.80 -25.00 Vertical PASS
4 4733.988 -48.54 -25.00 Vertical PASS
5 7316.057 -43.47 -25.00 Vertical PASS
6 13479.978 -39.09 -25.00 Vertical PASS
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REPORT No.: SZ24040284W06

LTE Band 7, 20MHz BW, High Channel, QPSK
3 proesetes,

No. Fre.(MHz) PK (dBm) Limit (dBm) Antenna Verdict
1 85.290 -68.47 -25.00 Horizontal PASS
2 2585.914 -30.15 -25.00 Horizontal N/A
3 4025.459 -51.52 -25.00 Horizontal PASS
4 4750.791 -48.80 -25.00 Horizontal PASS
5 7369.267 -44.77 -25.00 Horizontal PASS
6 12401.782 -39.77 -25.00 Horizontal PASS

No. Fre.(MHz) PK (dBm) Limit (dBm) Antenna Verdict
1 80.440 -68.63 -25.00 Vertical PASS
2 2429.692 -38.86 -25.00 Vertical PASS
3 3120.895 -56.20 -25.00 Vertical PASS
4 4669.576 -48.89 -25.00 Vertical PASS
5 7268.449 -44.98 -25.00 Vertical PASS
6 13662.011 -38.34 -25.00 Vertical PASS
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REPORT No.: SZ24040284W06

LTE Band 12, 10MHz BW, Low Channel, QPSK

No. Fre.(MHz) PK (dBm) Limit (dBm) Antenna Verdict
1 702.883 -63.08 -13.00 Horizontal N/A
2 732.012 -47.39 -13.00 Horizontal N/A
3 1928.309 -41.27 -13.00 Horizontal PASS
4 3119.784 -53.61 -13.00 Horizontal PASS
5 4735.987 -46.85 -13.00 Horizontal PASS
6 10242.448 -38.81 -13.00 Horizontal PASS

No. Fre.(MHz) PK (dBm) Limit (dBm) Antenna Verdict
1 695.115 -66.74 -13.00 Vertical N/A
2 737.838 -58.01 -13.00 Vertical N/A
3 2406.335 -37.77 -13.00 Vertical PASS
4 3127.906 -54.40 -13.00 Vertical PASS
5 4735.987 -48.68 -13.00 Vertical PASS
6 10402.851 -38.25 -13.00 Vertical PASS

MORLAB Lt Biding . reiang Seience Pak. No LongChang Rosd, e oTsEateRRes  Tew ob RIS

Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China

Http://www.morlab.cn

E-mail: service@morlab.cn

Page 342 of 414

Ry o S

=

" -



¥ /ORLAB]

-

REPORT No.: SZ24040284W06

LTE Band 12, 10MHz BW, Mid Channel, QPSK

No. Fre.(MHz) PK (dBm) Limit (dBm) Antenna Verdict
1 695.115 -62.58 -13.00 Horizontal N/A
2 740.751 -46.82 -13.00 Horizontal N/A
3 1693.565 -41.01 -13.00 Horizontal PASS
4 3125.875 -52.15 -13.00 Horizontal PASS
5 4735.987 -47.65 -13.00 Horizontal PASS
6 10209.962 -37.84 -13.00 Horizontal PASS

| et

No. Fre.(MHz) PK (dBm) Limit (dBm) Antenna Verdict
1 708.709 -64.87 -13.00 Vertical N/A
2 739.780 -57.13 -13.00 Vertical N/A
3 1971.524 -42.42 -13.00 Vertical PASS
4 3018.264 -54.84 -13.00 Vertical PASS
5 5093.339 -48.98 -13.00 Vertical PASS
6 10967.303 -38.30 -13.00 Vertical PASS

Shenzhen Morlab Communications Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
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REPORT No.: SZ24040284W06

LTE Band 12, 10MHz BW, High Channel, QPSK
E’ /NWMWW

No. Fre.(MHz) PK (dBm) Limit (dBm) Antenna Verdict
1 708.709 -64.28 -13.00 Horizontal N/A
2 739.780 -46.65 -13.00 Horizontal N/A
3 2278.826 -36.26 -13.00 Horizontal PASS
4 3115.723 -53.61 -13.00 Horizontal PASS
5 4738.018 -46.68 -13.00 Horizontal PASS
6 9834.337 -39.13 -13.00 Horizontal PASS

No. Fre.(MHz) PK (dBm) Limit (dBm) Antenna Verdict
1 708.709 -64.16 -13.00 Vertical N/A
2 738.809 -47.18 -13.00 Vertical N/A
3 2275.092 -36.91 -13.00 Vertical PASS
4 4746.139 -46.17 -13.00 Vertical PASS
5 7353.181 -42.61 -13.00 Vertical PASS
6 10293.209 -37.72 -13.00 Vertical PASS
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REPORT No.: SZ24040284W06

LTE Band 13, 5MHz BW, Low Channel, QPSK

No. Fre.(MHz) PK (dBm) Limit (dBm) Antenna Verdict
1 779.810 -54.36 -13.00 Horizontal N/A
2 1679.952 -46.88 -13.00 Horizontal PASS
3 3129.742 -55.19 -13.00 Horizontal PASS
4 4737.425 -47.98 -13.00 Horizontal PASS
5 6596.136 -46.18 -13.00 Horizontal PASS
6 10350.473 -38.21 -13.00 Horizontal PASS

3

No. Fre.(MHz) PK (dBm) Limit (dBm) Antenna Verdict
1 781.750 -55.95 -13.00 Vertical N/A
2 1619.128 -45.61 -13.00 Vertical PASS
3 3131.588 -52.69 -13.00 Vertical PASS
4 4739.271 -47.52 -13.00 Vertical PASS
5 7399.054 -43.74 -13.00 Vertical PASS
6 11214.303 -37.89 -13.00 Vertical PASS

MORLAB Lt Biding . reiang Seience Pak. No LongChang Rosd, e oTsEateRRes  Tew ob RIS

Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China

Http://www.morlab.cn

E-mail: service@morlab.cn

Page 345 of 414

rr

0



¥ /ORLAB]

-

REPORT No.: SZ24040284W06

LTE Band 13, 5MHz BW, Mid Channel, QPSK

No. Fre.(MHz) PK (dBm) Limit (dBm) Antenna Verdict
1 782.720 -54.35 -13.00 Horizontal N/A
2 1566.627 -46.67 -13.00 Horizontal PASS
3 2190.236 -41.88 -13.00 Horizontal PASS
4 4742.962 -47.94 -13.00 Horizontal PASS
5 7327.069 -44 .37 -13.00 Horizontal PASS
6 10994.654 -38.94 -13.00 Horizontal PASS

No. Fre.(MHz) PK (dBm) Limit (dBm) Antenna Verdict
1 783.690 -52.78 -13.00 Vertical N/A
2 2236.335 -40.61 -13.00 Vertical PASS
3 2825.186 -53.62 -13.00 Vertical PASS
4 4746.654 -47.13 -13.00 Vertical PASS
5 8083.843 -42.21 -13.00 Vertical PASS
6 11088.789 -37.96 -13.00 Vertical PASS
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LTE Band 13, 5MHz BW, High Channel, QPSK

No. Fre.(MHz) PK (dBm) Limit (dBm) Antenna Verdict
1 784.660 -52.86 -13.00 Horizontal N/A
2 1812.485 -46.65 -13.00 Horizontal PASS
3 3137.125 -54.03 -13.00 Horizontal PASS
4 4744.808 -48.05 -13.00 Horizontal PASS
5 7463.657 -43.86 -13.00 Horizontal PASS
6 9748.745 -39.07 -13.00 Horizontal PASS

-

No. Fre.(MHz) PK (dBm) Limit (dBm) Antenna Verdict
1 785.630 -53.58 -13.00 Vertical N/A
2 1835.534 -44.98 -13.00 Vertical PASS
3 2585.914 -41.07 -13.00 Vertical PASS
4 4741.117 -47.68 -13.00 Vertical PASS
5 5093.662 -47.68 -13.00 Vertical PASS
6 9076.878 -39.78 -13.00 Vertical PASS
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LTE Band 13,1559MHz-1610MHz, 5MHz BW, Mid Channel, QPSK

15596

No. Fre.(MHz) PK (dBm) Limit (dBm) Antenna Verdict

1 1561.576 -64.11 -40.00 Horizontal PASS
2 1569.303 -64.27 -40.00 Horizontal PASS
3 1581.667 -64.36 -40.00 Horizontal PASS
4 1593.000 -63.88 -40.00 Horizontal PASS
5 1597.121 -64.48 -40.00 Horizontal PASS
6

1607.424 -65.33 -40.00 Horizontal PASS

1855G

No. Fre.(MHz) PK (dBm) Limit (dBm) Antenna Verdict

1 1562.606 -64.89 -40.00 Vertical PASS
2 1569.818 -64.00 -40.00 Vertical PASS
3 1580.636 -64.72 -40.00 Vertical PASS
4 1589.394 -63.80 -40.00 Vertical PASS
5 1598.667 -63.83 -40.00 Vertical PASS
6 1607.424 -63.95 -40.00 Vertical PASS
Shenzhen Morlab Communications Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
O R L A e e s o e Fonna  Hipiwmorben et somicagmorbon
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LTE Band 17, 10MHz BW, Low Channel, QPSK

No. Fre.(MHz) PK (dBm) Limit (dBm) Antenna Verdict
1 705.796 -62.48 -13.00 Horizontal N/A
2 738.809 -47.29 -13.00 Horizontal N/A
3 1651.951 -41.26 -13.00 Horizontal PASS
4 2438.346 -36.90 -13.00 Horizontal PASS
5 4742.078 -47.05 -13.00 Horizontal PASS
6 10362.242 -37.64 -13.00 Horizontal PASS

No. Fre.(MHz) PK (dBm) Limit (dBm) Antenna Verdict
1 708.709 -63.21 -13.00 Vertical N/A
2 739.780 -46.28 -13.00 Vertical N/A
3 2272.424 -37.61 -13.00 Vertical PASS
4 3131.966 -53.84 -13.00 Vertical PASS
5 4731.926 -47.29 -13.00 Vertical PASS
6 10272.905 -38.38 -13.00 Vertical PASS
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REPORT No.: SZ24040284W06

LTE Band 17, 10MHz BW, Mid Channel, QPSK

No. Fre.(MHz) PK (dBm) Limit (dBm) Antenna Verdict
1 708.709 -63.53 -13.00 Horizontal N/A
2 740.751 -46.49 -13.00 Horizontal N/A
3 1674.892 -41.37 -13.00 Horizontal PASS
4 3138.058 -52.94 -13.00 Horizontal PASS
5 4748.170 -47.25 -13.00 Horizontal PASS
6 9742.969 -37.90 -13.00 Horizontal PASS

No. Fre.(MHz) PK (dBm) Limit (dBm) Antenna Verdict
1 708.709 -62.85 -13.00 Vertical N/A
2 736.867 -47.34 -13.00 Vertical N/A
3 2443.681 -37.31 -13.00 Vertical PASS
4 3016.233 -53.38 -13.00 Vertical PASS
5 4738.018 -47.98 -13.00 Vertical PASS
6 10276.965 -37.64 -13.00 Vertical PASS

MORLAB Lt Biding . reiang Seience Pak. No LongChang Rosd, e oTsEateRRes  Tew ob RIS

Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China

Http://www.morlab.cn

E-mail: service@morlab.cn

Page 350 of 414



-

REPORT No.:

SZ24040284W06

LTE Band 17, 10MHz BW, High Channel, QPSK

No. Fre.(MHz) PK (dBm) Limit (dBm) Antenna Verdict
1 708.709 -63.10 -13.00 Horizontal N/A
2 744.635 -47.28 -13.00 Horizontal N/A
3 2277.759 -37.46 -13.00 Horizontal PASS
4 3205.061 -53.05 -13.00 Horizontal PASS
5 4748.170 -47.86 -13.00 Horizontal PASS
6 9749.060 -38.62 -13.00 Horizontal PASS

e

No. Fre.(MHz) PK (dBm) Limit (dBm) Antenna Verdict
1 707.738 -64.60 -13.00 Vertical N/A
2 743.664 -46.47 -13.00 Vertical N/A
3 2282.027 -37.23 -13.00 Vertical PASS
4 2829.436 -54.38 -13.00 Vertical PASS
5 4735.987 -47.10 -13.00 Vertical PASS
6 9763.273 -37.36 -13.00 Vertical PASS
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LTE Band 18, 5MHz BW, Low Channel, QPSK

No. Fre.(MHz) PK (dBm) Limit (dBm) Antenna Verdict
1 828.310 -55.02 -13.00 Horizontal N/A
2 870.020 -45.20 -13.00 Horizontal N/A
3 2197.919 -38.74 -13.00 Horizontal PASS
4 4750.346 -48.11 -13.00 Horizontal PASS
5 6583.215 -46.69 -13.00 Horizontal PASS
6 10352.319 -37.73 -13.00 Horizontal PASS

No. Fre.(MHz) PK (dBm) Limit (dBm) Antenna Verdict
1 827.340 -51.06 -13.00 Vertical N/A
2 869.050 -42.81 -13.00 Vertical N/A
3 2219.048 -37.95 -13.00 Vertical PASS
4 3127.896 -53.46 -13.00 Vertical PASS
5 4739.271 -47.58 -13.00 Vertical PASS
6 10322.786 -38.29 -13.00 Vertical PASS
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